.
RaR Vit

3 ‘ , . COMP TORS : A : . . ' :
\ ~ 3016 - before PIN 14147800 _, _ : .
h i - : 4016 - before PIN 14149628 ‘ :
" ' ' 3018, 3020, 4018, 4020 - ALL - !
: , T _ Parts Catalog 8-3042
NOTE: This catalog replaces _ , .
catalog B-3041 ' L N ALPHABETICAL INDEX
. , : : 2.93-RP-500-341 : ) . : ‘
' ’ . ' ' : . ENGINE SECTION B :

i : . Page . Grid T : Page - Grid
AirCleaner .............. 17 . " B& - Flywheel.................. B A8
o L UBAHEIY v ...59-61 EG-EB Fuel PUump. .. ....covenen.n 15 B4
- Breather Crankcase e . 79 A10-A12 Fuel System .o ....... e 15 B4
© Camshaft ................. ‘ 5 AB Gasket Kits . ... ............ 7-9  A10-A12
™~ Carburetor. .. .......... ... 15-19 B4-B8  Governor........ P 13-21 B2-B10
+ P Choke binkage ............. 19 B8 - Muffler .......... e 23 B12
' Connecting Rod. . . ... e 5 -~ AB Shields .. ................. 21-23. B10-B12
Crankshaft ................ .- b AB QilPan .......... .. ... «c.e.. ™ Atd
~ Cylinder Block . . ............ 7-8  A10-A12 Piston .. .. ...... PR A 5 - AB
. Cylinder Head . .. .... ae...: 79 Al0-A12 PTOCiutch . ............«... 25, " Bl4
Electrical System....... L....057-B3 E4-E10 Rotor, gnition .. ... ... P < 2 B2
: Engine Block & Attaching Parts . 7-9° A10-A12 Spark Plug ....... e 59-61 " EB-EB
- Exhaust System . ........... 23 . . Bi12 Starter ..... e e B7 ‘ E4

Filter, Breather ............. C 17 BB Tank, Fual............ Ceee 15 ‘B4 .

Filter, Fuel. .. ... . ... .. ... i5 . B4 Throttle Linkage ....... R £ R B8 .
Valves ... .....oi... .. 79 AN0-A12 ‘

" BASIC TRACTOR SECTION .

«  Axle, Front ........ PR ¥ c12 Hydraulics ;7. . ... ... .. ..., .43-65 D4-E2
i Axle,.Rear............. e A D2 Adapter, Pump Drive ....... 51 ‘D13
Baffles & Shrouds . .. ........ 21-23 B10-B12 Hoses, Lines & Fittings .....43-55 D4-E2
Brakes ... .. ... 39 cl4 Motor, Hydraullc Drive ... ... . 45 D6
Control, Speed . ............ 53 D14 PUMIP . . ot e i e e e e 51 D2
Decals ....... i iierennan 65 E12 . Valve, Contro! ............ 47 D8
Electrical System ... ..... ....57-83 E4-E10 Linkage, Valve, Control . ... ... B3 D14
E27 Three Point Hitch Adapter . 75 ] F8 . Hydraulic Lift .. ....... e 55 E2°
Fenders......... ... 31-33 . C6-C8 PTO (Hydraulie) . ... .. i .. B7-88 E14-F2
Frame . .. vv v vn i ennn S 27 c2 Instruments . . .. .. ...\ 5961 EB-EB
\ Grille .+ . oo 289 - C4 K22 and K24 Sleeve Hitch .... . 71 * F4 7

H13 Welght Box ....,........ 77 F10 L11 Counterweight Kit,,..... . 75 Fg

H18 Counterweight Brackets . 77 F10 Mounts, Engine . . ., ... ... 27 c2 -
HFC34 Flow Control Valve Klt. . 81 F14 Mounts, Heat Exchanger ch e 43-45 D4-D6
HFC34B Flow Control Valve Kit . 83 G2 PTO Clutch {electric) . . ....... 25 B14
. - HH34 Three Point Hitch ... ... 73 F6 Reflector, rear . . ., ... e o0t 63 E10

. - " HP30, HP40 Hydraulic PTQ .. .. 87 E14 Seat, Operator’'s .. ........ .. 31-33 Ce-C8 - :
© HP42 Hydrauiic PTQ ......... 69 F2 Steering Wheel & Gear .. ..... - 35 Cci0 .
: . Hitch, tow . ........ SN R - D10 ToolTray ..ovvvvnvnnnnrnnn. 31-33 C6-C8.
o . . . CHood ... . ..ol 29 c4 Transmission ..« .. /.. ..., ©41 D2
‘ : ' R S Wheels, Front & Rear . ... ., .39 ci4
) - ' - ) : WW30, WW40 Wheel Wei 79 F12
® D -
. . i § . - - _
[ I! “+ ~
: .
' 4 ,

-
B




r

GENERAL INFORMATION

INDEX -
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies, )

O/L - “'Obtain locally”’

** - “Footnotes” are added to a part number when
more information is needed for identification. They
only relate to the part numbers indicated..

PARTS ORDERS :
All orders must includg the following information:

1. Correct part numbar,

in this catalog indicatas the direction while you are in
the operator’s seat in the normal operating position.

INDENTED DESCRIPTIONS

serial numbers. To order the-correct part
use these serial numbers as a guide..

2. Complete description of part ar component,
The rear index is a numerical index of the part numbers s
-and pages on which these numbers are shown. 3. Total quantity of each part or component. //
. N . ==
ILLUSTRATION 4. Product modet number. - = —
Each illustration in this catalog shows a group of parts b. All necessary product identification numbers. A ———
or components. These parts and components are . ) L . G —
aligned approximately as the parts and components on 6. Method for sending the parts. - . e
your machine. Each part and component in an illustra- . .
tion has a reference number. These reference numbers 7. Complete and correct address. —
are in a list on the page opposite of the illustration. 2
Next to the reference number is the’ part number, CATALOG REVISIONS
description and required quanity of the part shown in . |
the iliustration. : As the product changes, new pages will be available = 1 7
el for your catalog. A notice will be issued. \ g 3
UAR - “Use as required” indicates that the part Y X - ' ' 4 ! o == \
quantity is variable, ‘ IMPORTANT: Put all revisions into ‘the catalog as - TRACTOR MbDEL AND P.LN. - ENGINE MODEL. SERIAL AND
NSS - “N - . soon as possible. - : SPECIFICATION NUMBERS
. - “Not sold separately” indicates that the part i$ . N
only available as a component of an assembly or the - RIGHT HAND AND LEFT HAND
part must be purchased .locally. If the part is an IDENTIFICATION -
" assembly compohant, the description will be indented - - - 0y : ) | h ferences to
under the assembly description in the parts list. The words right hand (RH) and left hand (LH) as used NOTE: In this catalog there are refer

An assembly can have many components. The com- TRACTOR MODEL ENGINE MODEL , o
) . ponents of an assembly are indicated by an indented )
. description. The quantity for an ihdented part is the . 3016, 4016 C33235
total needed for that complete”assembly. See the ONAN P216G-I
-example. : SPEC. NO. 10904B and 10904C
‘ 3018, 4018 C33236
' - ONAN P218G-i .
REF. PART NQ. DESCRIPTION + . REQD. SPEC. NO. 10904B and 10904C
c 55159 ‘CYLINDER ASSY -rearsteening .. ....oovuveeeneennennnnnn., 1 > . ' Co
28 c 56208 SOCKET ASSY -rearcylinder...............ccooovuevnnnnn.. .. 1 3020, 4020 C33237
29 c BB956 PLUG - adjusting, socketassy ............ovevneennnnnnnn.n. 1 ’ ONAN P220G-]
30 .C 66957 SEAT -socketball..............coooiiiiiniii e, 2 SPEC. NO. 10904B and 10904C
31 C 86210 SPRING-socket ........ooitiiiie i, 1 . .
32 c 56209 ~ SEAT -socketspring ..........ocovvennnnn, el o 1 o \
- 33 G. 45175 CLAMP ASSY -50cket assy. . ....ovvrveirreennnen 1 :
16- 836 BOLT - 1/2" X 2-1/8" N.F.RBX . ovoeiiivii e, s 1 i ’
34 132- 104 PIN -cotter, 3/16" X 3" ... o\viiiiiiiiiiii i e, i
35 c 56889 STUD - ball, socket & cylinder. .. ..........covvvevivernnnnn... 2 e (
36 13- 410 - BOLT-1/4"x56/8"N.C.,hex ..ol 4 ) "
37 92- 4 LOCK WASHER-1/4" SAE . .. i ittt cv it e e, . 4




. rl . - . . : - o . .‘ i 5 . ) -~
MODEL 6018, 6018BH AND 60188 COMPACT WHEEL LOADERS ; ‘ ’
e Y PAINT S .
, . ﬁl ! a .
: . DESCRIPTION - REQD . i '
28849 BLACK - semi - gloss, 12 oz spray (2percarton} .............. et 1
28850 - BLACK -semi-gloss, quart 2percarton} ........vviiiiiverreeiirannnn 1 i
28851 " BLACK - semi - gloss, heat resistant, 12 oz'spray {2 percarton) ........... PR | } i
28853  POWERTAN-T2ozspray(Zpercarton) ... ....voiiiiiiiiiiiiievnaanns v %
28854 POWER TAN -quart 2percarton) . ... ... .0 ieiuneannnnnnnenaaassanss 1 - ;
b '
: A
- i .
1 ‘|‘ "
. ) \
” 5 |
. ) |
f ¢ S
l/’
i g A
- f;'
e —Jk‘—___f_._______-— —
- \ I




| . L " - . o e —»mfﬁ—'—ﬁ———;—
i . ' I N . !

=~
/

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS 5

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

] REF. PART NO. «DESCRIPTION / REQ’'D
1 C 24931 PISTON - standard {inciudes pin and retalmng nngl ................. 2
1 C 24932 PISTON - .005 {0.13 mm)} oversize (includes pin and retaining ring} . . ... 2
1 C 24933 PISTON - .010 (0,25 mm) oversize {includes/pin and retaining ring} .. . . .. 2
1 C 24934 PISTON - .020 (0.51 mm) oversize {includes pin-and retaining ring} . . . . . 2
1 C 24935 PISTON - .030 (0.76 mm) oversize {includes pin and retaining ring) . . . . . 2
1 C 24936 PISTON - .040 (1.02 mm) oversize hncludes pin and retaining ring) . . . . . 2
2 C 29972 PIN-piston................~... T e et 2
3 C 20241 RING-retalnmg............-..," ................... e 4
4 C 29738 RING SET - piston {standard) . .....; I e e 2
4 C 24938 RING "SET - piston .005" {0.13 mm) qversue ..................... 2
4 C 24939 . RING SET - piston .010” {0.25 mmj oversize . . ........cvuuueeenn.. 2
4 C 24940 RING SET - piston .020"” {0.51 mm)oversize ..................... 2
- 4 C 24941 RING SET - piston .030"-{0.76 mm)'oversize ..................... 2.
-4 C 24942 RING SET - piston .040"" (1.02 mm) oversize . .................... 2
5 C 29750 CONNECTING ROD - (standard) includes nut and bolt (3016, 4016} ... .. 2
5 C 29751 CONNECTING ROD - 010' (0.25 mm) undersize, includes nut & bolt i
N ‘ ' (BOTB, A8 . ... .. e e e 2
! 5 C 20204 CONNECTING ROD - .020" {O. 51 mm) undersize, includes nut & boit
‘ {(B016, 4018} . . ..ottt e .. 2
5 C 20205 . CONNECTING ROD - .030" {.076 mm) undersize, includes nut & bolt
; (3016, 4016) . ... ... . . . e 2
; 5 C 25383 CONNECTING ROD - (standard) includes nut & bolt
o {3018, 3020, 4018, 4020) . ... ... . e e e 2
! b C 25384 CONNECTING ROD - .010" {0.25 mm) undersize, includes nut & baolt
; ’ {3018, 3020, 4018, 40200 . . . ... e e s 2
5 C .25385 CONNECTING ROD - .020” {0.51 mm) undersize, includes nut & bolt
- (3018, 3020, 4018, 4020) . . .. .. ... e 2
5 C 25386 CONNECTING ROD - .030"" (0.76 mm) undersize, includes nut & bolt o
{3018, 3020, 4018, 4020} . . . .. .. it e e e e e 2
’ 6 C 25774 BOLT - connecting rod 5/16" special N.F. . ... ......... e 4
i 7 C 25775 NUT - lock, connecting rod 5/16 N.F. ... ... . ... .. .. ... ....... 4
8 C 20223 RING -retaining ... ... ... i e e 1
B N C 24325 HUB - governor CUp . .. .. .. .t e s e e 1
10 C 24328 CUP - QOVEIROF . . . . .ttt e e e e 1
11 211- 216 __ BALL - gOVEINOr . . . . . . e e 5
12 - 126- 9 KEY - woodruff 1/8" x 1/2"" . T e 1
13 C 32468 CAMSHAFT - (includes pin) {3016, 3018, 4016 4018) . ... .. .. ... .. 1
13 C 32469 CAMSHAFT - (includes pin} {3020, 4020)......... ... .. ... ..... . 1
14 C 22261 GEAR ASSEMBLY -camshaft .. ... .. .. ... .. .. ... .. . . 1
15 C 20229  WASHER -thrust . .. .. .. . e 1
16 C 20233 PIN - Gemter . . ot e e e 1
17 C 32284 CRANKSHAFT - engine {3016, 4016) . . ......... ..o v, 1
17 C 32285 CRANKSHAFT - engine {3018, 3020, 4018, 4020). . ... ... ..... ... 1
18 126- 9 KEY - woodruff, crankshaft gear . .. ... ... .. .. ... . ... . .. 1
19 S C 20218 RING - retaining . ... oo ittt et e e et e e e e 1
20 i C 20219 WASHER - special . ... .. e e e e 1
21, € 222G2 GEAR -crankshaft ...................... e e e e 1
22 C 31976 KEY -square, cluteh . . .. ... ... i e e e . 1
123 C 32286 FLYWHEEL -engine . ... ... . i e e e 1
24 C 20226 - GEAR -ring, fiywheel ... .. ... .. ... e 1
25 C 32473 BOLT - flywheel . ... .. P - 1
26 C 32463 WASHER -special .................... e e e e 1
27 C 20303 WASHER - special .......c .ttt i e e e e e e 1
28 C 32464 SCREW - #10-24'x 3/8" ﬂange lock ... oo 6
, 29 C 32287 SCREEN -flywheel . . ......... ... .. ... .. . i 1
30 C 32288 KEY - 3/16"" x 2" special, flywheel . ... ... ... ................. -1
31 C 24956 STATOR -charging ... .. ..t GoLTE e
C 32458 . KIT - terminal connector . . ... v it i ei e oo e, e 1

8-3042-5 — January 1993




oo~ OTO WK

20 .

8-3042-7

OO0NO00000000000N00000000OD0000

‘MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS
- - T /
CYLINDER BLOCK
PART NO. - DESCRIPTION . I " REQ'D
C ' 33243 BLOCK ASSEMBLY - short (3016, 4016) includes cylinder and crarikcase, all”
: bearings, crankshaft, camshaft, timing gear, connecting rods, pistons, piston
rings, valves, oil pump and breather tube .{does not include gasket set) . . 1
C 33244 ° BLOCK ASSEMBLY - short (3018, 3020, 4018, 4020) includes cylinder and
‘crankcase, ail bearings, crankshaft, camshaft, timing gear, connecting rods,
'pistons, piston rings, valves, oil pump and breather tube (does not include
Tgasket set) . . ... .. e 1
41- 26 PLUG - welch . . . . e e e e e e e e 1
113- 208 BOLT - 3/8” - 16 x 1-1/4" . .. e 5
20256 SHIM - end play, crankshaft (005} . ............ ST UAR
22618 BEARING - crankshaft, rear {includes thrust washer) (standard) . .. ... . 1
22619 BEARING .- crankshaft, rear .002'" {0.05 mm) undersize . ............ 1
22620 BEARING - crankshaft, rear .010'" (0.25 mm) undersize ............. 1
22621 BEARING - crankshaft, rear .020"" {0.51 mm) undersize . ............ 1
22622 BEARING - crankshaft, rear .030" (0.78 mm} undersize ... .......... 1
20267 WASHER - thrust ... ... i it i e it et e e e e e T 2
20268 GASKET -bearingplate .......... ... .. ... .. 1
20269 PLATE - bearing, rear .. ... ...ttt ittt et e e e v 1
20270 BEARING - camshaft 3/4"’ length (service part is 5/16' length) . .. ... .. 2
20271 SEAL - oil, crankshaft rear ......... e I e 1
20272 PIN - drive, bearing stop . .. .. e e e e e e 4
24946 TUBE -~oil ... v e e e e e e 1
. 29974 INSERT - valve seat, exhaust (standard) ................... e 2
29975 INSERT - valve seat, exhaust .002"' {0.05 mm)} oversize .. ........... 2
29976 INSERT - valve seat, exhaust .005" (0.13 mm)} oversize . . ........... 2
29977 INSERT - valve seat, exhaust .010°" (0.25 mm) oversize .. ... .. ... ... 2
29978 . INSERT - valve seat, exhaust .025" (0.64 mm) oversize ............. 2
20287 INSERT - valve seat, intake (standard) ............ ... .. ... ... ... o2
20288 INSERT - valve seat, intake .002’" {0.05 mm) oversize . ............. 2
20289 INSERT - valve seat, intake .005" {0.13 mm) oversize .............. .2
20290 INSERT - valve seat, intake .0107" {0.25 mm} oversize ........... . 2
20291 INSERT - valve seat, intake .025"" (0.64 mm) oversize .............. 2
20285 BEARING - crankshaft, front, flanged {(standard) ................... 1
20286  BEARING - crankshaft, front .002"" (0.05 mm) undersize . ............ 1
20297 BEARING - crankshaft, front .010" (0.25 mm} undersize............. 1
20288 BEARING - crankshaft, front .020'" {0.51 mm} undersize. . ... ........ 1
20299 BEARING - crankshaft, front .030'" (0.76 mm) undersize. . .. ... ...... 1
32274 GUIDE -valve, exhaust. . . . ... .. . i e e e 2
‘32275 GUIDE - valve, intake . .. ..., .. . i it it i 2
192- 21 LOCKWASHER - 3/8" ...........c.u... e e e 5
C 23320 2

PIN - alignment, gear cover......... e e e L.

January 1993



| % fy , 1
8 _ . T , o . . MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS 9
v ’ : - o ) 3 ‘ ‘ ) . :
. 5 . ) \ : p : CYLINDER BLOCK
: \ J( 7 . P } ) . ) : + s .
'~ REF, PART NO. . DESCRIPTION . REQ'D
21 C 20244* REED -breather ........ ... ... 0. .. cipournennnna... e 1
.22 C 202;x§¥jAFFLE -breather . ... .............. S B 1
23 C 20243* PRING -breather ............................ e .
. 24 C 33245 COVER-wvalve ............... e e e B UAR
25 C 24948* COVER - valve (with breather port) . . s . ... .0 . ... . 1
| 26 Cc 20251 GASKET -valvecover ............ S 2
; 27 C 20276 TAPPET -valve {standard) ........ ... ..1. ... ... ... ......... 4
27 C 20471 TAPPET - valve .002 {0.0B mm}oversize .....: ... .............. 4
27 C 20277 - TAPPET - valve .005 {0.13 mm}oversize ........................ 4
28 C 32272 VALVE -intake. . ..................... e e e 2
29 JC 32273 VALVE - exhaust ... .. PR 2 2
. : 30 113- 132 BOLT - 1/4" - 20 x 1-3/4" . .. e 2
3 C 32276  SPRING-valve........ e e e e e e e e 4
32 C 32277 LOCK - valve and Spring . . . . ...ttt ettt e e 8
33 C 32278 SEAL -intake valve .. ......... ... .. e 2
36 C 29979 GASKET -head ................... e e e e 2
37 C 32279 HEAD - cylinder RH. ....... e e e e o 1
37 C 32280 HEAD - eylinder L.H. ... .. .. . . ... . . .. . .. . 1
38 T 32281 RETAINER - valve spring .. . ............... e et e e 4
38 . 195-2010 WASHER. - 1/4™ . . .. e e e 1
. 40 C 20248 WASHER - 5/16"" .. ...... P 18
" K : 41 C 32440 BOLT - head 2-3/8" long ... ... ... ... . . . i, 16
42 - C 20247 WASHER - 1/4" copper .. .. o e e 2
.43 211- T*  PLUG -core hole . .. ... in e e i e e 1
44 .C 32282 CAP-valve ....... e e e e e e e e e e 4
45 C 29981 KIT - gasket, complete engine (does not include bearings) ............ 1
45- C 29982 . KiT - gasket, {carban removalfvalve grind)., .. ............. PP 1
46 C 20504** SCREEN - breathertube ......... ... ................. e 2
. 47 C 20490** VALVE -breathercap..... ... ... i iiiannnnn 1
48 C 20483** “O"RING-breathercap ....... ...t i, 1
49 C 22265** SCREW -#8x3/4selftapping....................... PR 1
50 C 20536** CLAMP -breathercap ........ ... ... ... .. ... . .. 0 i, 1
51 C 29948** "FILTER - breather . . . . ... ... .. i e e e 1
52 C 33247*F TUBE-breather . ... .. .. .. it e 1
> ﬂ‘ . -
*use before S/N: ’
**use S/N and after:
3016 - 14127138 -
3018 - 14132690
3020 - 14133215
4016 - 14128811
¢ 4018 - 14129997
4020 - 14131216
\.
t
' 8-3042-9 . January 1993




10

OIL DRAIN

EARLY-PRODUCTION

@__b‘_

@}
e/%

& X

@

S ®

&

OiL DRAIN

LATE PRODUCTION'

MODEL 3018, 3018 3020, 4016 4018 4020 COMPACT TRACTORS

REF. - PART NO
1 C 32290
2 C 32465
3 C' 32291
4 C 32292
5 ¢ C 32293
.6 - C 32466
7 C 32487
-8 C 32289
9 C 29984
10 ©192- 21
11. 113- 252
12 221- 3
13 C 23321
14 221- 167
15 221-'376
16 C 20565
17 C 20331
18 113- 103
19 . C 25389
20 182- 525
21 C 32462
22 C 26191
23- C 29734
24 C 20325
25 192- - 19
26 113 4
27’ C 32474
28 C 20574
29 C 20320
30 C 20322
31 221- B6*
32 C 19473*
' 32 C 33949**
33 C  14906*
34 C 14399+
34 218-5154**
R -
g
8-3042-11

. ADAPTER - oil filter

OIL BASE, PUMP, FILTER AND FILLER TUBE

DESCNPﬂON.“

BRACKET - fill tube
TUBE -oil fill ...... ;
SEAL - tube

.................................

................................................

......................................
................................................

" SCREW - #10 x 1-1/4"* panhead

...............................

NUT -speed ltype U) . .. .......... ... ... ... ....... e ‘
BASE - oil (includes plugs) .......... e e e e e

GASKET - oil base

PLUG - bil base 3/8""

CUP - intake, 01l pUMP . .. vt v s it e e e e e e s e

NIPPLE - pipe 3/8'" x 3-1/2"
ELBOW - pipe 3/8" x 80°

WASHER - 5/16"" copper
BOLT - 5/16' - 18 x 1"
DRAIN - oil filter

GASKET*- oil filter adapter
FILTEH oil

“BOLT - #10- 32 X 8/8" ... uent

PUMP -oil ......... [P e e e PR,
KIT - gasket, oitpump ......... e e e e e e e e )

LOCKWASHER - 1/4'

BOLT - 1/4” - 20 x 1" ............. e e

CBOLT - 3/87 - 24 x 7/87 o0ilbypass .. ......... . ...
WASHER - 3/8" copper . ... e
.. SPRING - oil bypass valve
VALVE -oilbypass. .. ...............

REDUCER - pipe 3/8"" - 1410 1/4" . ... ..... . ......... e Y
NIPPLE - pipe 2.5 . ............ L e

GASKET - oil drain

"NIPPLE - oil drain 3.5 ... ............ e i e ~

PLUG - oil'drain ......... e Cal .. e
PLUG - 1727 2 20 . ot e e e e e e e e e e e e e

*use on 4020 before PIN 14176500 .
3016, 3018, 3020, 4016, 4(?18 - Al

**use on 4020 PIN 14176500 and after

January

11

REQ'D

O S T S e B A e L Qi e R I I S SR g Y



ey

oy

12 ' ) .

Evit]

REF. - PART NO.
' C 32457.
2 C 20305
3 C 22632
4 C 20307
5 182- " 84
6 C 20309
7 C. 20310
8 211- &
9 C 20312
10 C 20313
11 113- 120
.12 C 20331
13 C 20412
14 ¢ 29985
15 131- 911
16 T C 29989
17 C 20345
18 C 32452
19 ‘¢ 32297
20 192- 19
21 113- 2
22 - C 32204
8-3042-13

MODEL 3016, 3018, 3020, 4016, 4618, 4020 COMPACT TRACTORS

GOVERNOR .GEARCASE AND IGNITION ROTOR

DESCRIPTION

GEARCASE ASSEMBLY - governor
BEARING - governor shaft
SHAFT AND ARM
YOKE - governor shaft
SCREW - #8 - 32 x 3/8"

- PIN - governor cup stop
SEAL - oil, governor shaft
BALL - bearing, governor shaft
SEAL - oil, crankshaft .-

- GASKET - mounting . ..

BOLT - 5/16"™ - 18 x.1-3/4"

.............................
..................................
........................................
.....................................
....................................
....................................

WASHER - 5/16"" copper :

TUBE - vacuum port {included in assembly}'

STUD - gear cover

« NUT - 6/16"" - 18..
CLIP - retaining . ..
GASKET - plate . ..

.........................................

PLATE - pHUNGEr COVEM . . .. . o ittt e e e .

- RAOTOR - ignition . .

.........................................

LOCKWASHER - 1/4"" . ....... ... ... ..., T, P

BOLT - 1/4” - 20 x 5/8"

CONTROL - ignitiog

-

13

-t NN S eh s e e Y P e e N

January 1993

3



i
. MODEL 3016, 3018, 3020, 4016, 4018,-4020 COMPACT TRACTCRS 15
FUEL SYSTEM (ENGINE)

L ‘ " REF. PART-NO. DESCRIPTION - - REQ'D
1 C 29868 CARBURETOR - fuel {3016, 3018, 4016, 4018) repairs page 19....... 1
1 C 29869 CARBURETOR - fuet {3020, 4020) repairspage 19 . ... .. ........... 1
- 2 C 299689 - GASKET -carburetormounting ............. ... .. . ... ........ 1
: . - 3 T 29944 SEAL -0 ring . . ... .. 1
B - 4 C 29952 ADAPTER - carburetor ...... ... ... ... ... ... ... . ... .. ... 1
- g ' .5 C 29953 GASKET - adapter ... ... e e e 1

' 6 C 32450 MAINIFOLD -intake .. ......¢. ... . i e 1.
.7 192- 18 LOCKWASHER - 1/4" . .- . . .. 0 2
8 113- 65 BOLT - 1/4” - 20 x 1-3/8" . .. .. i e 2
. 9 113- 121 BOLT -5/16" - 18 x 2" .. ... ... .. .. .. ..... P 4
10 - 192- .20 LOCKWASHER - 5/16"" ......... PR N e 6
1 C -26202 GASKET -manifold. . . ... ... ... 2
12-° 113- 103 BOLT - B/16" - 18 x 1" .. e, 2
13 € 203860 CLIP - retaining, control rod to carburetor .. ....................7.. 1
, 14 C 29988 ROD -governor control . . . ... ... ... . .t 1
15 . . 185-2027 WASHER - 5/16" . . .. . e 1
16 NSS HOSE - fuel (use C28937 cuttolength) ......................... 1
17 C 29959 PUMP -fuel ... ... .. ... . 1
i8 . 182- 559 . SCREW - tapping #10- 24 x 5/8" ... . ... .. ... ... .. . ... 2
19 NSS HOSE - vacuum (use C28937 cutto length) .. ......... ........... 1

20 214- 103 "CLAMP - hose 1/2" (wire} .. .......... e PP . UAR

21 C 20411 CAP -fueloutlet . ... ............... e e "UAR

22 NSS .. CLAMP - hose 7/16" (wire) {use C32378) ....................... UAR
23 C:.32376 CLAMP - hose 1/2” (worm drive} . . ... ........ e 1
24 C 10678 ELBOW - hose 90 . . ... ... ... i i e 1
— 25 C 33406 SPRING - governor rod (optional) . ...... .. ..................... 1

FUEL SYSTEM (TRACTOR])
| 1 C 10678 ELBOW -hose 90° . . . ... .. i e 1
. 2 C "28962 RETAINER - fuelline.................. e 1
| 3 NSS HOSE - fuel line 50’ {1270 mm) (use C28937 cut td length) ......... 1
| 4 C 28240 TANK-fuel .............. . Y v e e Ton 1
5 G -37094 CAP - fuel tank lincludes insert) .. ... .. ... ..................... N
.8 NSS HOSE - fuel line (use C28937 cuttolength} ......... ... ... ... ... 1
7 C 23527 LINER -tank . . . ... ... i e e e e 1
8- C 14690 CUSHION - fuel tank .................. e 2
9 C 32378 CLAMP -hose 1/2"" . .......... P e -4
10 C- 31978 FILTER - fuel ... ... ... P 1
11 C 24689 CLIP - “J" fuel line retaining . . .. .. ... ... it 1
12 187- 1036 SCREW--1/4" - 20selftap ... ... ... e 1
! A\
8-3042-16a (- January. 1993




16

e

REF.

DONDG W -

8-3042-17

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

AIR CLEANER

- PART NO.

C 26703
C 32302
C 22581
C 22424
131- 911
C 32303
187-1036
182- 152
195- 516
C 29346
C 32304
C . 29948*

T 29949*

C 32305
NSS*

C- 30033
C 32306
31t 71
C 32451

C 33246%*
214- 251**

DESCRIPTION®

NUT -wing 1/47 - 20 ....................o...,

COVER - air cleaner

BOLT - 1/4'* - 20 x 3/8'" tapping, washer head
SCREW - machine #10 - 32 x 1-1/2"

SUPPORT -aircleaner ............ .o lin..
* CCAMP - breather tube (use 214-258) . ... .. ........ :
. GROMMET -rubber .............. s
COVER -element . .. ........ .. i,
NUT ~lock 1/47 -20 .............. S

SPACER - air cleaner stud

*use before S/N:
**use S/N and after:

3016 - 14127138
3018 - 14132690
3020 - 14133215
4016 - 14128811
4018 - 14129897
4020 - 14131218

PRECLEANER . .. ............ e
LELEMENT - aircleaner . ................ I L
NUT -5/16" -18flange. . .......................
HOUSING - air cleaner ... .. e e

WASHER-#10 ............... MU . .
DEFLECTOR -air ... ... ... i i,
TUBE - air intake ....... LU,
FILTER -breather .. ... ... ... ... ... ..

............
............

HOSE - breather . . .. .. ... ... .. ... ...
CLAMP - hose .................. e

17

n
[T P S S UG QT G QT O % I % J L% JE QR G Gt Gt Y

January 1993



v

.18 MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS 19
| CHOKE AND THROTTLE -
\\\ REF. PART NO. DESCRIPTION REQ'D
\\ 1 C 33414* CONTROL -throttle . ... ... ... . . . .. ... . i i 1
! 1 C 37226** CONTROL -throttle . ... ... ... .. . . . ... i, 1
| 2 C 30073* - HANDLE - throttle control, orange . . ............................ 1
| 2 C 35291** HANDLE -control, black . . ........ .. .. ... ... ... . ... ... . ..... 1
: 3 C 31893* .CONTROL -choke ........... ... ... ... ... .. .. ... . 0. 0. u.. 1.
3 C 37227** CONTROL -choke . ... ... ... ... i e e e e B 1
4 C 30074* HANDLE -chokecontrol, black . . .............. .. ... ......... 1
4 C 35291** HANDLE -control, black . . . ... ... ... ... ... .. .. ... ... ...... 1
5 c 31977 CLIP - cable (single cable) shown . . ... .... ... ... ............ 2
5 C 33218 CLIP-cable {dual cable) .. ... ... ... .o, 1
6 192° 18 LOCKWASHER - No. 10 (early production) ....................... 2
* 7 C 34117 NUT - No. 10 - 24 flange lock ...... e e e e e z
8 182- 559 BOLT - No. 10 - 24 x 3/4” phillips, black .. ...................... 2
9 C 22369 .BOLT - washer head #10 - 32 x 5/16" .. .. ... ... .. i 2
10 C 29957 BRACKET -chokecable _ .. ... ... .. ... .. ... ... .. ... ... ... 1
11 C 29506 CLIP - retaining, choke cable. . . . .. .............. .. ... ... ... 1
12 187-1511 SCREW - tapping #10 - 32 x 1/2" . ... .. . e e 1
*use on
| 3016, 3018, 3020, 4016, 4018 - all
) \ 4020 - before PIN 14176500
= N
I **use on
4020 - PIN 14176500 and after
CARBURETOR
C 29868 CARBURETOR - fuel (3016, 3018, 4016, 4018} . .. ... ............. 1
C 29869 CARBURETOR - fuel (3020, 4020) ... ... .. .. . . . .. 1
1 C 29965 = KIT -float . . ... . .. e 1
2 C 29966 JET - power (30186, 3018, 4016, 4018) ... ... ... ... ........... 1
2 C 30015 JET - power (3020, 4020) ... ... .. ... ... 1
3 . C 299867 JET -idle ... e e 1
N ,C 29962 KIT -repair. .. .. e e e 1
4 NSS GASKET AND SEAL PACKAGE . . ......... .. .. .. ... ... ... ..... 1
- b C 29969 GASKET -mounting . . . ..o oo i
6 | " NSS SCREW AND PLUG PACKAGE . . ... . ... ... . .. i 1
7 NSS VALVE -inlet ... . . .. 1
8 NSS VALVE -idle adjust . .. . ... .o 1
9 NSS SPRING -tension .. .. ... ... ... e 2
8-3042-19 January 1993




20

S——

| S S g e '
QUONOUARAWN—L,QOWUONOORWN =

N RN
wN -

8-3042-21

~ MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPﬁ;CT TRACTORS 21

C 32308
163- 22
C 32444
C 32445
187- 1073
195- 102
C 32446
187-1073
C 32447
195- 518
C 20376
C 29506
C 28719
187- 1511
182- 49
Cc 20371
c 323N

121- 3.

195- 102
C 20375
NSS
NSS
187-1036

BLOWER HOUSING AND GOVERNOR

HOUSING - blower . ......... e e
SCREW - tapping, washerhead 1/4°* - 20 x 7/16"'
HOUSING -cylinderair LH. ................
HOUSING - cylinder air R.H. .. .... LT

SCREW - tapping, washerhead 1/4"" - 20 x 5/8"
WASHER - 114" . . .. e i et

SCREW - 1/4'' - 20 x 5/8'' tapping, washerhead

CLAMP -wire ...................... P
WASHER - 114" . . ... ... ... ... ..
SPRING -governor . ». . ...... ... . ... .. ..
CLAMP -cable . .. .......................
BRACKET -cable ........................
SCREW - tapping #10 -32 x 1/2" .......... "
SCREW - tapping #6 - 32 x 5/8" ............
SPRING -idle setting .....................
ARM -~ QOVEINOT ..\ ot e e
BOLT - 1/4"" - 20 x 1/2"" washerhead.........
WASHER - 1/4"" . ... ... ........ e
BUSHING - arm, governer . . .. ... ... UV
SCREEN - blower housing {not used). .. ... .. o
PLUG -screen (notused) ................ ..
BOLT - 114 - 20x 1/2” flange lock .........

..................

..................

PaomapNa2sacaasall=aBRERNNNa A

January 1993



REF.

LR~ WK =

OWO-IDN LN

—

8-3042-23

MODEL 3016, 3018, 3020, 4016, 4018, 4026 COMPACT TRACTORS

PART NO.

“C 32321

C 32322

.C 26207
. C 32324

C 32325
61- 512
192- 404
NSS

C 31417
129- 102

C 31897
C 31418
C 33425
113- 208

192- 21

C 31420
C 31421
13- 3
131- 934
187- 1036
C 33028

121- 21

131- 934

EXHAUST PIPES AND COVERS

" DESCRIPTION .
COVER-exhaustpipe L.H.. . ...... ... . i

COVER - exhaust pipe R.H.
GASKET - exhaust
PIPE - exhaust R.H.
PIPE - exhaust L.H.
BOLT - 6/16" x 5/8' socket head
LOCKWASHER - 5/16"

CLAMP exhaust

MUFFLER AND SHIELDS

SCREW - 1/47 - 20 x 1/2' black

MUFFLER - exhaust

LOCKWASHER - 3/8"
STRAP - mounting
SHIELD. - muftler

NUT - 1/4"" - 20 flange lock .
SCREW - 1/4"" - 20 x 1/2"” self-tap
KIT - exhaust deflector {optional)
BOLT - 1/4* - 20 x /2"
NUT - 1/4"" flange lock

........................................

SCREW - 1/4"" - 20 x 3/8" washerhead {use C31597)

* SHIELD - head baffle extension L.H

23

NN BRS=N0=

—‘—‘—'-hNN-‘_‘MN—‘—'N

January 1993




t
« ‘
A .

MODEL 3016, 3018, 3020, 4016, 4018, 4020 ‘COMPACT TRACTORS 25 .
PTO ELECTRIC CLUTCH |
" 1 NSS* CLUTCH - PTO {use C3320% Kit) .+ .« vovene s e 1 |
1 C 33198"* CLUTCH - PTO . . .o it e et st e e e e e s ieanaa 1
2 C 32382 CARMATURE - cluteh .. .. e i i i i e sttt et 1
-3 C 32383 ROTOR - ClteN . . . e e e e e 1
4 C 32384 FIELD -elutch . . . ... . . e 1
E. C 32381 KIT-spring and nut . .. ... ... ... ...t nananenn N
6 C 33199 BRACKET. - anti-rotation .. ... s e e e e e e e 1
7 113- 206 BOLT - 3/8"" - 16 x 3/4"’ (secure with LOCKTITE) ................. 1
8 192- 21 CLOCKWASHER - 3/B" ... i e 2
‘ 9 C 29811 "SPACER - clutch 100" ... . e e e e e e UAR
9 C 15857 SPACER - clutch .00 ........ R, e UAR
9. C 33200 SPACER - clutch . 2B0" ... i e e e e e e e e e e UAR
10 C 31615 WASHER -clamping .. ................: e e e 1
11 C 31976 KEY -{1/4" x 1/4" x 114" . ........... 1
12 114- 203 BOLTE- 3B 24 x 1-112 i i i e e e e z 1
- *use before SIN:
**use SIN_ and after:
" 3016 - 14126917
' 3018 - 141325680
,f 3020 - 14133202 .
: 4016 - 14128593
; 4018 - 14129744
4020 - 1.41 30984 ‘ ‘ -
\
- N 3
R
?\;
, : ' B-3042-25 January 1993



26

Al

—

- MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS - 27

REF. PART NO.
1 C 31825
1 C 31827
1 C 43222
2 C 31810
3 C 24137
4 C 22023
b 131-1318
6 C 27508
7 131-1352
8- 195- B25

. 9 113- 208

10 C 30458

10 C 30480

10 C 30462

10 C 30464

10 C 37136

10 C 37138

11 121- 106

12 C 31368

12 C 37167

12 C 31368

13 C 14730

14 182- 23

15 113- 424

15 166- 85

16 138-2073

17 C 18373

18 C 31897

19 492- 19

20 C 31359

21 187-1036 -

22 C - 31987

23 C 31369

. 24 C 31603

25 C 33472

26 C 37140

26 'C 37141

- 8-3042-27

. REST - foot R.H. {4020 PIN 14176500 and after)

FRAME, FOOT PADS AND BELLY PAN

DESCRIPTION ) . ‘ REQ'D
FRAME - main {3016, 3018, 3020) ........... L ‘

FRAME - main (4020 PIN 14176500 and after)
SHIELD - oil tank ....... e U,
SPRING - latch . . .......... e e e e e e
HINGE - frame . . ....... .. i e i i,
NUT -lock 12" N.F. L.
PIN - attachment ., ................ e
NUT -lock 3/8”" N.C.flange . . .......... ... ... ... i
WASHER - 3/8"" x 13/16" (over éngine foot pad) early production
BOLT - 3/8" -16 x 1-1/4" ...... e .
REST - foot L.H. {3016, 3018, 3020} . .. .. .. ... ..................
REST - foot R.H. {3016, 3018, 3020) shown .. ... ... 0. ...
REST - foot L.H. {4016, 4018, 4020 before PIN 14176500)
REST - foot R.H. {4016, 4018, 4020 before PIN 14176500)
REST - foot L.H. (4020 PIN 14176500 and after}

BOLT - 65/16" x 1/2” N.C. flangelock . ... .......... e
CAPF - instrument panel (an 4020 use before PIN 14176500} ...... ...
CAP - instrument panel (4020 PIN 14176500 and after) . .. ....... ...
CAP instrument panel (3016, 3018, 3020, 40186, 4018)}. ........ .- ..
SPACER - rear, frame (3016, 3018, 3020y . ... ... ... .........
LOCKWASHER - 1/2"" s o e e
BOLY - 172" - 13 %1’ transaxle mounting . ... .. e
BOLT - 1/2" x 1'*, 12 pt. flange L
PIN - roll 3/16"" x 1-1/4"

MM%%-&M—I—I##—‘-—‘—‘—‘—‘-‘-P-PP.NI’MM"'!“““

SEAL - engine air (4020 PIN 14176500 and after) . ... .............
PAD - footrest L.H. (4020 PIN 14176500 and after) . . .. ... .........
PAD - footrest R.H. (4020 PIN 14176500 and after}. .. .. ...........

PIN -latch .. ...
BOLT - 1/4" -20x 1/2" black . .. .. .............. e e ‘- 12
LOCKWASHER - 1/4"" .. . 2
COVER -access . .. ................ PR e e 1
SCREW - 1/4” - 20x 1/2" self tap . ... ... .0 . .. 2
SCREW -tower side . . ... ... ..ttt e 2
PAN -belly. . . ... e 1
"RETAINER - belly pan .. . ... ... . o e e e e e 6
1
1
i

January 1993



MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS

REF, PART NO.
I I C 313583
C 31357
2 C 16362
3 132- 334
4 C 29314
5 C 30126
6 "C 30004
7 C 33467
8 C 31611
9. 121- 106
10 C 31365
11 131- 934
12 C 31597
13 187- 1328
14 C 31366
15 C 31612
8-3042-29

DESCRIPTION
HOOD .....

HINGE - hood {not shown}is weldedtohood . ........... e
ROD - hood hinge ... ......... [
PIN - cotter 1/8" x 3/4"" . ....... e e e e
BUTTON -push, hood release . . ... ... ... . . i h
ROD - push, hood release . . . ......................... PR
SPRING.-release ............................. IR e

LATCH - hood

BRACKET -hoodstop .................. e e
BOLT - 5/16"”

GRILLE . . . ..

SCREW - #8 -

SHROUD - headlight . . .. . ... e E
'SHIELD - heat

..............................................

NUT - 174" - 20 flange 1ock . . . ... o oooveee e
SCREW - 1/4"" - 20 x 1/2" black ... . ...... e

HOOD AND GRILLE

29

- REQ'D

-18x1/2" flange lock ............. e e e,

1B x 318" ..

..............................................

et el el ek el

N NN -G

W

January 1983




Bz

REF.

PART NO.
1 C 31020
1 C 31021
2, C 26827
2 C 27224
3 113- 427
3 113- 441
4 113- 424
4 113-°118
5 192- 20
5 192- 23
6 C 31004
7 C 16429
8 C 30071 °
8 C 30066
8 C 30067
9 C 15410
10 195-2175
11 13- 122
12 C 31006
13 121- 106
14 C 31005
15 C 26526
16 C 14728
17 C - 27594
18 195- 525
19 C 17216
20 C 30489
21 131-1216
22 C 29305
23 C 29306
24 113- 102
25 131- 911
26 C 30942
27 C 32386
27 C 32385
27 C 32388
27 C 32387
28 182- 547
29 131- 934
8-3042-31

MODEL 301-6, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS . 31

SEAT, FENDERS AND TOOL TRAY

3016, 3018, 3020, 4016, 4018 - ALL
4020 - before PIN 14176500

DESCRIPTION

SUPPORT - seat, front shown (3016, 3018, 3020)
SUPPORT - seat, front (4016, 4018, 4020}
SUPPORT:- seat, rear (3016, 3018, 30200 ..... .. e,
SUPPORT - seat, rear {4016, 4018, 4020) ... . ........... e -
BOLT - 1/2 x 3-1/4"' (3016, 3018, 3020)
BOLT - 1/2"" x 2-1/4"" N.C. hex (4018, 4018, 4020) .. ... ..........
% 1" N.C. hex .

BOLT - 1/2"

BOLT - 5/16’" x 5/8"

LOCKWASHER - 5/16"'
LOCKWASHER - 1/2*

TRAY - tool

PIN - seathinge ..........

SEAT - shown (black) {3016, 3018, 3020) low back
SEAT - (black) {4016, 4018, 4020} .............. s e

. WASHER - 5/16" x 1-1/4" QOD, zinc. .. .. I, e e e
BOLT - 5/16" x 1-1/2" A

SPRING - seat switch . . . ..

BOLT - 5/16" x 1/2” flange lock . . ... ... . . .. .. .. .0 i iiunnn. ..

HINGE ASSEMBLY - seat . ..

CAP - spring

GRIP - shift lever .. . .....
LEVER -shift . . ... .... ...

WASHER - 7/16"" x 1-1/4” OD.. . 1. oo .

SPRING - shift lever ... ....

WASHER . ... ... .. U

NUT - lock 3/8” N.C. hex. ..

CAP - spring

SPRING -seat ...........
BOLT - 5/16"" - 18 x 3/4"" ..
NUT - 5/16"" - 18 flange lock
REFLECTOR - red, rear fender

FENDER - R.H. (3016, 3018, 3020) ... .. .. e e . .
FENDER - L.H. shown (3018, 3018, 3020) . . ......... ... ... ......
FENDER - R.H. {4018, 4018, 4020) ........ .. .. ..... ... ........
FENDER - L.H. {4016, 4018, 4020} ... .........................
"SCREW - 1/4” - 20 x 1/2"" ..

NUT - 1/4"

e

MN_a_x'_a_nM-..JwMN..a.._n_t_t..‘..1..&....3..:a_l_p._p.m._a_a.:n_\._—.h.p..a_h-dmm_l_a_n_n

.................................

January 1993



REF.

(G RN R S I R A R

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS: .

PART NO.

C 37262
C 37266
113- 441

113- 424 ¢

113- 118
192- 20
192- 23
c 37017
C 18429
C 37151
C. 37060
113- 2
C 37411
C 37462
121- 1086
C 37152
C 26526
C 10487
C 37247
195- 525
C 10482
132- 310
C 37460
C 293056
C 29306
113- 102
131- 911
C 37430
C 371667
C 371865
C 315897
131- 934
1956- 2176

. 131- 834

C 42156

8-3042-33

33

SEAT, FENDER AND TOOL TRAY
4020 - PIN 14176500 AND AFTER

"DESCRIPTION

SUPPORT - seat, front .. .......
SUPPORT -seat, rear ... .......
BOLT - 1/2"" x 2-1/4" . ... ....
BOLT - 1/12" x 1" N.C. hex .. ...
BOLT - 5/16"" x 6/8"" .. .. ... ...
LOCKWASHER - /16" . .... ...
LOCKWASHER - 1/2 .........
TRAY -tool ........... ... ...
PIN -seat hinge .. ......... -
SEAT -operator's. . ...........
BRACKET - switch mounting .. ..
BOLT -1/4" -20x5/8" .......
COVER - shift lever .. ... .. S
SPRING - seat switch . ... ......
BOLT - 5/16'" x 1/2" flange lock .
‘HINGE ASSEMBLY -seat .......
CAP-spring............ e
KNOB - shiftlever ............
LEVER -shift-. .......... P
WASHER - 7/16'" x 1-1/4"" O.D...
‘SPRING - shift lever ... ... ... ..
“PIN - cotter 1/8" x 1" ... ..
. COVER -plate ...............

CAP-spring.................
SPRING -seat. ...............
BOLT - 5/16” - T8 x 3/4”" . .....
NUT - 5% 16" - 18 flange lock . . .
PLATE - shift pattern ... .......
FENDER -RH. ............ ...
FENDER -LH. ...............
SCREW - 1/4"" - 20 x 112" . ... _.
NUT - 1/4" .. ...
WASHER -flat . ...._ ... ......
NUT - 144" - 20 flange lock . ... . .
PROTECTOR - tail light . . .. ... _.

s

.............................
..............................

REQ'D

- .
wMM_._._._._n_.a_l_\s_n._am_.\..\_;_.;_p._-_a_nr\)_;_n

............................. 11
............................. 1
............................. 1
..................... 1
.............................. B
............................ 5]
............................. 2
............................. 2
............. foa s s m e s e n a4 e _\2

. .

- [.’

January' 1993"




REF.

WO D bWk =

OO00O0O0a0

MODEL 3016, 3018, 3020, 4016, 4018, 4020 COMPACT TRACTORS . 35
STEERING GEAR
PART NO. DESCRIPTION REQ’'D
113- 206 BOLT - 3/8" x 3/4” N.C.hex . . .. ... ... e i 4
C 2B325* WHEEL -Steering . . . .. . ... ... . 1
C 29044 PIN - pivot . ... 1
C 28326 'SHAFT-steering....................... A 1
C 29812 WASHER - 3/8" x 1.4"" ... ... ... .. ... ... ... e e 2
113- 241 BOLT - 3/8" - 16 X 3" ... 1
C 1420 WASHER -shim . . ... .. . e 4
131-13562 NUT -3/8" -16hexlock flange . . . .......... ... .. .. ... ...... 1
C 27501  BUSHING ....... e 1
138- 143  PIN-roll 1/4" x 2-1/4". . ... .. ... I AU 1
195- 541 WASHER -5/8" . ...................... T UAR
195- 2206 WASHER - 5/8" x1-1M4" x .06 ... ... .............. e UAR
C 33309 GEAR -steering ... ... ... ... 1
C 33308 BUSHING -sleeve. . . . ... ... .. . . . i, 2
192- 21 LOCKWASHER - 3/B"" . ... . . . . ..t i i 4
195- 2069 WASHER - 5/8” zinc plated ... ... .. .. .. ... . .. . 1
15096  BUSHING - flanged nylon . ... ... ... e 1
30019  SUPPORT - steering gear (includesitern 9} ....................... 1
30127*% TUBE -steering .. ... ... .. ... ...t e 1
37131** WHEEL -steering . . ... ........... e e e e 1
- 42849** CAP - steering wheel . . .................... e 1
37479** TUBE - steering . . ... e e e e e e e 1
39504** BOOT -steeringcolumn . ......... ... ............... S 1
.39507** INSERT -boot ...... ... ... ... . .. . ... . ... e ' 1
*Use on: ! .
3016, 3018, 3020, 4016, 4018 - ALL
4020 - before PIN 14176500
**Use on:
4020 - PIN 14178500 and After .
-
\ &
]
January 1983



NOTE:

Check thread rotation for
correct balljoints,

MODEL 3016, 3018, 3020, 4616, 4018, 4020 COMPACT TRACTORS

REF. PART NO.
1 C 18812
1 C 40687
2 C 27597
3 C 31338
3 C 31341
3 C 31337
3 C 31340
4 C 27902
4 C 28232
5 C 22278
6 C 11906
6 C 13716
7 219- 404
8 C 13106
9 132- 311

10 C 25855

10 C 25856

11 C 28226

12 187- 1910

13 C 25857

14 192- 23

15 129~ 165

16 126- 365

17 C 13605

18, ° C 12102

19 C 22568

20 219- 17

8-3042-37

- AXLE - front {3016, 3018,/ 3020)

. WASHER - thrust (4016, 4018, 4020)

'FRONT AXLE

DESCRIPTION

AXLE - front shown (4016, 4018, 4020)
WASHER - spacer
SPINDLE - R.H. (3016, 3018, 3020]
SPINDLE - R.H. shown (4016, 4018, 4020}
SPINDLE - L.H. (3016, 3018, 3020)
SPINDLE - L.H. (4016, 4018, 4020}
RING - retaining, spindle {40186, 4018, 4020)
RING - retaining, spindle {30186, 3018, 3020}
PIN - retaining, axle pivot
WASHER - thrust {3016, 3018, 3020)

FITTING - lubrication
“COVER - lubrication fitting
PIN - cotter 5/32"" x 1-1/4"

TIE ROD - (3016, 3018, 3020)
WASHER - wheel spacer
BOLT - 3/8"" - 16 x 3/4"" N.C. hex head
LINK -drag ............ e
LOCKWASHER - 1/2" zinc
NUT - 1/2"" N.F.R.H. thread, lock
NUT - 1/2" N.F.L.H. thread, lock
BALLJOINT - 1/2" L.H. thread
BALLJOINT - 1/2” R/H. thread

FITTING - lubrication

.........................................

.....................
..........................

.............................

TIE ROD - (4016,.4018, 4020). .. .............. et ..

Fad

...............................

PIN - @XJg PIVO & oottt e e e e e e e e e e e e e e o

37

REQ'D

MN._A..:IA—IN-I-I

MaNNONOLR =D e DWW

January 1993






